
Comprehensive Water 

and Wastewater Systems 

Master Plan - 2014

June 2015



       

   

  Page TC- 1 
   

 COMPREHENSIVE WATER AND WASTEWATER SYSTEMS MASTER PLAN  - 2014

 COMPREHENSIVE WATER & WASTEWATER SYSTEMS MASTER PLAN - 2014 
Village of Huntley, IL 

 
TABLE OF CONTENTS 

  
  

  PAGE  
 SECTION  NO. 

 ACKNOWLEDGEMENTS ................................................................................................................. i 
 
 ABBREVIATIONS   ........................................................................................................................... ii 
  
 EXECUTIVE SUMMARY  ............................................................................................................. E-1 
[...]
maintenance program, which includes jetting, root cutting and televising portions of the system each year.  As 

stated previously, the Village has lined several segments of the old VCP, and they also have rehabilitated old 

manholes.  Staff has indicated the system does not contain an excessive amount of infiltration and inflow 

(I&I), which is no surprise given Staff’s diligence with the annual maintenance and rehabilitation program. 

 

The Village of Huntley sanitary sewer collection and conveyance system utilizes fourteen (14) lift stations to 

convey wastewater where an unimpeded gravity flow, cost effective route to one of the WWTFs was not an 

option.  The collection system service areas, including the areas tributary to each lift station, are depicted on 

Exhibit 3-1.  A summary of each of the lift stations is included in Table No. 3-1.  

 

All of the lift stations are in good condition.  Half of the lift stations have onsite backup electrical generators, 

whereas the other half have portable generator connection capabilities.  Given the generally flat topography of 

the Village, it should not be too big of a surprise that the system contains so many lift stations.  However, it 

would be appropriate to determine if new, or rerouted, sewer installations could cost effectively eliminate the 

need for some of the lift stations.  The lift station reduction analysis is summarized in Section 9.1. 

 

3.3 East WWTF  

 

While there are limited records of the original WWTF construction, it would appear the original facility 

contained an Imhoff tank as the primary treatment process.  Following the original construction of the East 

WWTF in 1950, trickling filters were added in 1960.  In 1977, along with the presumed need to meet lower 

ammonia discharge standards, Rotating Biological Contactors (RBCs) were added to the facility.  In 1988, the 

plant was expanded to 0.61 MGD.  The 1988 improvements included the addition of two primary clarifiers, the 

northwest orbal configuration oxidation ditch, an additional final clarifier, the filter building, aerobic digestion 

improvements and a sludge storage area.  In 2000, the plant was expanded to 1.2 MGD.  The 2000 

expansion added the screening, the northeast closed loop reactor oxidation ditches (after demolition of the 

primary clarifiers), two new secondary clarifiers and a RAS/WAS pump station upgrade.  The facility was 

expanded to its current capacity of 1.8 MGD in 2002.  The 2002 expansion added the west orbal configuration 

oxidation ditch, two additional secondary clarifiers, the ultraviolet disinfection system, a dewatered sludge 

storage pad and the north garage.  An aerial overview of the East WWTF is included in Exhibit 3-2. 

 

As stated, the East WWTF currently has a DAF capacity of 1.8 MGD.  It currently treats approximately 1.1 

MGD of wastewater on an average day.  The Design Maximum Flow (DMF) of the East WWTF is 4.5 MGD.  

The East WWTF treatment train consists of fine screens, oxidation ditches, secondary clarification and 

ultraviolet disinfection.  The facility contains two rapid sand filter basins, which are currently not in service.  



TABLE NO. 3‐1 LIFT STATION INVENTORY
Village of Huntley, Illinois

Lift Ground Bottom Wet Well Force Main Force Main Gravity Gravity Pump
Station Lift Station Elevation Elevation Diameter Size Length Sewer Inv. Sewer Diameter Pump Pump TDH Rating Year

No. Name (ft) (ft) (ft) (in) (ft) (ft) (in) Number Vendor (ft) (gpm) Constructed Buildingf Buildinge Generator?e

Tributary to East WWTF

1 ABS 1977 or 1993? Submersible No Yes - Portable

2

1 Wemco-Hidrostal 27'a 500a 2001 Submersible No Yes - On-site

2 Wemco-Hidrostal 27'a 500a

1 Wemco-Hidrostal E5K-S 47.5'a 900a 2000 Submersible No Yes - On-site

2 Wemco-Hidrostal E5K-S 47.5'a 900a

1 Wemco 98'a 865a 2003 Submersible Yes Yes - On-site

2 Wemco 98'a 865a

3 Wemco 98'a 865a

1 Barns 22.3'a 28a 1999 Submersible No Yes - On-site

2 22.3'a 28a

6E Oakcrest 1 Hydromatic 28'a 30a 2003 Submersible No Yes - Portable

895.7 877.5 5' 882.08 6" 2 28'a 30a

1 Hydromatic 29'a 250a 1999 Submersible No Yes - Portable

2 29'a 250a

Tributary to West WWTF

1 10'a 125a 1992 Submersible No No

2 10'a 125a

1 Hydromatic 115'a 180a 1993 Submersible No Yes - Portable

2 115'a 180a

1 Wemco 43'a 251a 1999 Submersible No Yes - Portable

2 43'a 251a

1 Wemco 31' / 45'a 250 / 1100a 1999 Submersible No Yes - Portable

2 31' / 45'a 250 / 1100a

3 31' / 45'a 250 / 1100a

1 Hydromatic 140a 400a 1992 Submersible Yes Yes - On-site

2 140a 400a

1 Wemco 83' 1216f 2006 Submersible Yes Yes - On-site

2 83' 1216f

1 Wemco 68.5' 1200f 2006 Submersible Yes Yes - On-site

2 68.5' 1200f

3 Future 68.5' 1200f

a IEPA Permit is the source of this information
b Except as otherwise denoted, all information was obtained from Record Drawings for Heritage of Huntley Sanitary Lift Station and Forcemain dated 2/11/02.
c Except as otherwise denoted, all information was obtained from Record Drawings for Wing Pointe Off-site Sanitary and Water Main Improvements revised 6/7/02.
d Except as otherwise denoted, all information was obtained from Final Engineering Plans for Covington Lakes Sanitary Pumping Station and Forcemain revised 7/8/02.
e All Building and Generator Information provided in the last two columns was obtained from a list of the lift stations provided by the Village (Adrian provided the list and Jim Schwartz reviewed/confirmed it.
f Pump capacities were obtained from the Sanitary Sewer Master Plan Report - Draft dated November 2005 (Table 1).
g Invert and rim for the Jim Dahmer lift station was obtained from a partial profile and plan provided to EEI by the Village (it did not have a name or date on it).
g The permit for the Del Webb Boulevard Lift Station indicated that smaller pumps (250 gpm) were being installed, but it had the possibility the possibility to expand to 1,1100 gpm.  It is not clear as to which condition the Village currently operates.
c Except as otherwise denoted, all information was obtained from Record Drawings for Huntley Sanitary Forcemain Improvements dated 11/20/2008 (no record drawing date).
i Ground elevation was obtained/estimated from Del Webb's Sun City Neighborhood No. 21 plans, Sheet 35.

Values obtained from field investigations by Village staff.
j Ground elevation was obtained/estimated from Talamore Lift Station plans
k Approximate lengths and invert were obtained from the Forcemain Improvement plans revised 11/20/08.
l Ground elevations were obtained from Google Earth.

Verification is required.

281' 877.25 6"

2E Heritage of Huntleyb 893.21 861.61 10' 10"a 113'a

1E Main Street 889.5 868.43 6' 6"

867.12 18"

3E Wing Pointec 885.1 857.33 10' 10"a 2,480'a 864.13 16"

4E Covington Lakesd 875 841.7 10' 10"a 9,400'a 847.66 12"

262'a 887.5 6"

3"a 281'a

7E Vine Street 889l 867 6'

5E Wolf Drive 901l 883.5 4' 2"a

4"a 206'a 870.6 6"

8W Smith Drive 877l 862.9 5' 4" 19' 867.33 8"

9W
Jim Dahmer Drive
(Freeman & 47) 895l 868.0±g 6' 6"a 11,000'a 874.0±g 8"g

10W Sun City 879l 845 10' 3"a 1,191'a 849.5 12"

11W Del Webb 880l 857 8"/12" 6" / 12"a 250' / 250'a 862 12"

1890' 877' 12"

13W
Talamore Foundersfield

(Talamore #2)
877.00 838j 10'j 12"j 4100j

12W Kishwaukee 897.6 871 6'

8"/12"j

844.44j 8"12"j

14W
Talamore Reed Road 

(Talamore #1)
873.4 853.93j 18.25'X29.75'j 12"j 2838'j 859.53j





     

“    

 
Page 3-6 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2014

 

Alum is currently fed within the treatment train to aid in the removal of barium from the liquid phase stream to 

meet the pertinent water quality standard.  The biosolids treatment train consists of aerobic digestion and 

mechanical dewatering with the use of a belt filter press.  The facility also has a gravity sludge thickener tank, 

which is currently not in service.  Exhibit 3-3 is a process flow diagram of the facility. 

 

The East WWTF discharges to the Huntley Branch of the Kishwaukee River under the National Pollutant 

Discharge Elimination System (NPDES) Permit No. IL0029238.  A copy of the current NPDES permit for the 

facility is included in Appendix B.  The effluent standards of the facility are consistent with other Northeastern 

Illinois WWTFs discharging to low flow streams, although the barium effluent limit of 2.0 mg/l is sometimes 

difficult to meet at this facility.  It is a 10/12 facility with the Carbonaceous Biological Oxygen Demand (Five 

Day CBOD5) effluent limit in mg/l being the former and the Total Suspended Solids (TSS) in mg/l being the 

latter.  The facility has a seasonal ammonia-nitrogen effluent standard range of 1.1 – 1.4 mg/l.  As stated, 

dissolved oxygen, pH and fecal coliform standards are typical.  The facility currently does not contain a Total 

Phosphorus effluent standard.  However, with the near future finalization of nutrient reduction initiatives for the 

State of Illinois, it is quite possible the facility will receive a Total Phosphorus effluent standard in the near 

future.  While current nutrient reduction initiatives for point dischargers appear to be primarily focused on 

Total Phosphorus, Total Nitrogen reduction is also being discussed.  While it does not appear a Total 

Nitrogen effluent standard is imminent, the future potential should be considered when evaluating nutrient 

removal options at either of their facilities. 

 

The East WWTF is well run and is generally in very good condition.  Table No. 3-2 provides a summary of 

each of the unit processes’ conditions and capacities.  The oldest unit processes in the facility, the Excess 

Flow Raw Sewage Pumps, Northwest Oxidation Ditch, Secondary Clarifier No. 1, East RAS/WAS Pumping 

Station, Filter Building and two Aerobic Digesters, were originally constructed in the 1988 expansion.  Other 

than the sand filter building, all of these 26+ year old unit processes remain in reasonable condition.  

However, given the age of each of these facilities, rehabilitation of some components are needed.  For 

instance, the gates and valves in the Northwest Oxidation Ditch need to be replaced.  The effluent valves in 

the Northeast Oxidation Ditch also need to be replaced. 

 

While the operation of most of the components of the plant are seamless, the lack of versatility of sending 

flows from the Northwest Oxidation Ditch to Final Clarifiers No. 2 and 3 can sometimes be an issue.  

Therefore, this issue should be resolved.  In addition, the non-potable water system at this facility needs to be 

replaced.  While the replacement of the UV system, which was installed in the 2000 improvements, is not 

imminent, its continual use throughout the planning period of this report (up to 2040) is unlikely.  Therefore, 

the replacement of this system should be planned over the next six (6) to fifteen (15) years. 



     

“    

 
Page 3-7 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2014



TABLE NO. 3-2:  EXISTING TREATMENT UNITS CONDITIONS AND CAPACITIES - EAST WWTF
Village of Huntley, IL

Total Design Loading Design Avg.

Treatment Year Years in Last Rate - IEPA Capacity* Comments and
Unit Components Installed Operation Modification Condition Size Standards (MGD) Recommendations

Headworks Raw Sewage 2000 14 N/A OK 3 @ Meet PHF w/
Pumps 700 gpm Largest Out

"Excess Flow" 1988 26 2002 - 3 Pumps OK 3 @ Meet PHF w/
Raw Sewage Pumps Replaced 700 gpm Largest Out

2000 14 N/A OK - 1.33

Rotary Drum Screens - 

14 OK < 2.5 ft/s at PHF 2.67      
(1.33 Ea)

 2 Lakeside Rotomat
Screens 2002 12 OK

Oxidation Ditches West Oxidation 2002 12 N/A Good 72,000 ft3 24 hr HRT @ DAF

Ditch - Envirex

2-Ring Orbal

Northwest Oxidation 1988 26 2004 - Shaft Good 30,700 ft3 24 hr HRT @ DAF

Ditch - Envirex Rebuilds

2-Ring Orbal

Northeast Oxidation 2000 14 N/A Good 140,800 ft3 24 hr HRT @ DAF

Ditches (2) - Lakeside

Closed Loop Reactors

Secondary Secondary Clarifier 1988 26 N/A OK 1,257 ft2 1000 gal/ft2/d @ PHF
Clarification No. 1 (w/ Tertiary Filters;

600 gal/ft2/d @ PHF
w/o Tertiary Filters)

Secondary Clarifiers 2000 14 N/A Good 6,637 ft2 1000 gal/ft2/d @ PHF
No. 2 and 3 (w/ Tertiary Filters;

600 gal/ft2/d @ PHF
w/o Tertiary Filters)

Secondary Clarifiers 2002 12 N/A Good 6,637 ft2 1000 gal/ft2/d @ PHF
No. 4 and 5 (w/ Tertiary Filters;

600 gal/ft2/d @ PHF
w/o Tertiary Filters)

RAS/WAS Pumping West RAS 2002 12 N/A Good 2 @ 100% DAF w/
Pumping Station - 510 gpm Largest Out

2 Submersible Pumps

East RAS/WAS 1988 26 N/A OK 2 @ 100% DAF w/
550 gpm Largest Out

Pumping Station
2 RAS Subm. Pumps; 1988 26 N/A OK 2 @
2 WAS Subm. Pumps 350 gpm

Sand Filters Two Filter Bays 1988 26 Poor 2 @ 1.30
180 SF

UV Disinfection Two Channels - 2000 14 2002 - Added Good 100% PHF 2.40
3 UV Banks Ea. Channel 2nd Channel

& 3 UV Banks

Effluent Parshall One Flume w/ ULT 2000 14 N/A Good 100% PHF 1.50****
Flume

Sludge Decant Tank One Tank 2002 12 N/A OK 22 ft -- --

Aerobic Aerobic Digester No. 1 1988 26 N/A Good 44,179 ft3 3.0 ft3/P.E.
Digesters  (+ 25% VOL) 

(No Mech. Thickening)
Aerobic Digester No. 2 1988 26 N/A Good 31,172 ft3 3.0 ft3/P.E.

 (+ 25% VOL) 
(No Mech. Thickening)

Blowers Two Positive  2013 1 N/A Good 2 @ 30 cfm / 1000 ft3 0.96
Displacement Blowers 1,208 scfm w/ Largest Out

Sludge One Belt Filter Press w/ 2000 14 N/A Good -- 1.80*****
Dewatering Two PC Feed Pumps, 

Polymer Feed System, 

and Discharge Conveyor

Sludge Sludge Storage 2000 14 N/A Good 38,220 ft3  150 days storage 1.80******
Storage Building

G:\Public\Huntley\2014\HU1401 Comprehensive Utility Master Plan\Eng\WWTFs\[Treatment Units - East WWTF.xls]Summary

Notes:
WWTF Design Average Flow Capacity = 1.80 MGD; Design Maximum Flow (DMF) = 4.5 MGD; Peak Hourly Flow (PHF) = 5.40 MGD
*  Design Average Flow (DAF) = Peak Hydraulic Flow (PHF) / 3.0 when PHF is Design Parameter
** 1.344 MGD DAF Capacity With Largest Out in Each of the Two Raw Pump Stations
*** 1.52 MGD DAF Capacity With Largest Out in Each of the Two RAS Pump Stations
**** Effluent Parshall Flume May Flood UV When Flows Exceed 4.5 MGD Due to Plant Hydraulics (1.44 ft Depth Available Upstream of Flume)
***** Based on Processing 19,060 GPD of Sludge from Digesters and Dewatering 5 Days/Wk (1% Solids from Digesters and Dewatering to 15%)
****** Based on Dewatering 5 Days/Wk and Producing 357 CF/Day
XXX Red Text Indicates Unit Process Is Operationally and Regulatory Deficient Or Is No Longer In Use 
         Highlighted Unit Processes are Unit Processes That Do Not Meet Operational and Regulatory Requirements

2008 - Rebuilt 
Screen & Valves

2008 - Rebuilt 
Screen & Valves

2000

(WAS Pumps)

(RAS Pumps)

(65' x 105' x 5.6')

(65' Dia - 

15'-4" SWD)

2002 - New 
Bridges and 
Equipment

1.68**

12'-6" SWD

50 ft Diameter

42 ft Diameter
22'-6" ft SWD

15'-4" SWD)

(1/4-inch)

22'-6" ft SWD

(40' Dia - 

15'-4" SWD)

Consider Continued 
Service

Consider Cont. 
Service, Hydraulics 
Limit Vertical UV 

Installation

Consider Continued 
Service

Consider Continued 
Service

Operationally Limited; 
Consider Alternate 

Use

Generally Only Used 
to Hold Excess Flows; 
Valve Replacements 

Required

Consider Continued 
Service

1.25-inch Clear 
Spacing

5 gpm/sf @ PHF w/ 
Largest Out

2 Channels @ 3.6 
MGD Ea.

12-inches Throat 
Width

Consider Continued 
Service

Consider Continued 
Service

Undersized to Handle 
PHF w/ Largest Out; 
Operationally Limited; 

Consider Alt. Use

Not Req'd for IEPA 
Standards; Consider 

Alternate Use - 
Chemical Feed

Consider Replacing 
with 18-inch Flume

Consider Adding 
VFD's

2.91

Does Not Meet IEPA 
Regs, but Capacity 
Sufficient for Needs

(65' Dia - 

2.26***

Diameter

1.88 Consider Continued 
Service

Consider Continued 
Service

Consider Continued 
Service

Undersized for PHF 
w/ Largest Out

Manually-Cleaned Bypass 
Bar Rack Screens

1.82

7 mm Openings 
(1/4-inch)

7 mm Openings

Consider Continued 
Service

Consider Continued 
Service

1.5 Meter Press

ENGINEERING ENTERPRISES, INC.
CONSULTING ENGINEERS



     

“    

 
Page 3-9 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2014

Based on current design standards, there are three unit processes that do not meet the current rated capacity 

of the facility.  Each of these unit processes are highlighted in red within Table No. 3-2.  The combined raw 

sewage pump/excess flow pumps currently cannot meet the peak hydraulic flow capacity with the largest 

pump out in each of the pump stations.  With all pumps in service, or at least five of the six pumps in service, 

the peak hydraulic flows can be met.  As influent flows to this facility rise, and/or when the current pumps 

reach the end of their useful lives, the pumps should be replaced with higher capacity units. 

 

As stated, the sand filter building currently is not in operation.  The facility has an excess amount of 

secondary clarifier capacity, therefore it has no issues meeting the total suspended solids effluent standard of 

12 mg/l.  In the event tertiary filtration is deemed to be needed in the future, such as if a Total Phosphorus 

standard of 0.5 mg/l is applied to the facility, then the tertiary filter building may be able to be repurposed and 

placed back into the treatment train.  Given the evolution of filtration processes in recent years, the existing 

slow sand filter setup of the structure likely will not be an appropriate unit process for the future.  However, 

given the reasonably good condition of the structure, it is likely it can be converted to an alternative filtration 

process.  

 

The final unit process that currently does not meet the current rated capacity of the facility is the Effluent 

Parshall Flume.  Based on the hydraulic profile of the facility, the flow through the UV channel into the Effluent 

Parshall Flume may be restricted by the current flume size.  This may start to occur when peak flows at the 

facility get close to 4.0 MGD.  Therefore, as flows get closer to the rated DMF of the plant of 4.5 MGD, the 

effluent parshall flume likely will need to be replaced with a larger unit. 

 

While expansion of this facility is not expected in the future, due to the fact that the service area to this facility 

is expected to generate no more than the current DAF capacity of the facility, ongoing maintenance and some 

rehabilitation activities will need to occur.  In addition, current unit process capacity issues or potential future 

nutrients standards could generate the need to modify the existing facilities and/or add new facilities.  A 

summary of the needed improvements at this facility is as follows: 

 

 Replace valves and gates in northwest orbal oxidation ditch. 

 Replace effluent valves in northeast closed loop reactor oxidation ditch. 

 Upgrade non-potable water system. 

 Upgrade UV system. 

 Replace 12-inch effluent parshall flume with 18-inch flume. 

 Replace influent raw sewage pumps with larger capacity pumps. 

 Demolish gravity sludge thickener tank and add gravity belt thickener within a building. 

 Consider long term use of Secondary Clarifier No. 1 or demolish to make room for new facility. 

 Convert existing Sand Filter Building to Chemical Feed Building or Tertiary Disk Filter Building. 

 Install Variable Frequency Drives (VFDs) and a control system (w/ DO probes) for the oxidation ditch 

aerators to improve biological nutrient removal of the facility. 



     

“    

 
Page 3-10 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2014

3.4 West WWTF 

 

As stated, the West WWTF was originally constructed in 1998.  An aerial overview of the West WWTF is 

included in Exhibit 3-2.  The Phase 1 improvements, which combined together provided a DAF capacity of 

0.65 MGD, included the 24” influent sewer, influent lift station and northern screening structure.  Phase 1 also 

included Oxidation Ditch No. 1 (northern oxidation ditch), Secondary Clarifiers No. 1 and 2 (northern most 

clarifiers), Sand Filter Building A (northern sand filter building) and the attached UV System and the effluent 

parshall flume.  The biosolids management approach in Phase 1 included the use of the outer ring of the 

three ring oxidation ditch for aerobic digestion, sludge dewatering with a belt filter press and then biosolids 

storage on a concrete pad.  The current Administration/Laboratory building, which also included the blowers 

for the aerobic digestion process and the belt filter press, was constructed as part of Phase 1. 

 

The Phase 2 improvements, which were completed in 2001, expanded the plant to a DAF of 1.6 MGD.  

Oxidation Ditch No. 2 (middle ditch) and Secondary Clarifier No. 3 were constructed as part of these 

improvements.  Excess capacity in the other treatment processes that were constructed as part of Phase 1 

allowed the plant to be rated for 1.6 MGD. 

 

The Phase 3 improvements, where were completed in 2006, expanded the plant to a DAF of 2.6 MGD.  The 

Phase 3 improvements included the construction of Raw Sewage Pump Station No. 2, the second screening 

building, the two ring Oxidation Ditch No. 3 (southern oxidation ditch), Secondary Clarifiers No. 3 – 5, Sand 

Filter Building B and the attached UV channel.  The alum feed building was installed as part of this 

improvement due to the new Total Phosphorus standard of 1.0 mg/l being added to the NPDES permit at that 

time.  A new bank of aerobic digesters was installed along with a new building that housed the gravity belt 

thickener and new blowers.  Finally, the sludge storage pad was expanded to increase the biosolids storage 

capacity of the facility. 

  

The Phase 3 expansion was the most recent expansion.  Therefore, the West WWTF currently has a DAF 

capacity of 2.6 MGD and a DMF capacity of 6.5 MGD.  It currently treats approximately 1.0 MGD of 

wastewater on an average day.  The West WWTF treatment train consists of screening, oxidation ditches, 

secondary clarification, filtration and ultraviolet disinfection.  Alum is currently fed within the treatment train to 

aid in the removal of barium and phosphorus from the liquid phase stream to meet the pertinent water quality 

standard.  The biosolids treatment train consists of thickening with gravity belt thickeners, aerobic digestion, 

and mechanical dewatering with the use of a belt filter press.  Based on the current and future tributary areas 

to the West WWTF, it is likely this facility will need to be expanded at some point during the planning period.  

Exhibit 3-4 is a process flow diagram of the facility. 

 

 



     

“    

 
Page 3-11 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2014

 

 

 

 



     

“    

 
Page 3-12 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2014

The West WWTF is permitted to discharge to the South Branch of the Kishwaukee River under the National 

Pollutant Discharge Elimination System (NPDES) Permit No. IL0070688.  A copy of the current NPDES 

permit for the facility is included in Appendix B.  It only discharges during a portion of the year, because the 

effluent for the facility is land applied throughout the Del Webb community during the growing season (April – 

October).  Consistent with the East WWTF, the West WWTF has 10/12 CBOD5/TSS effluent standards, as 

well.  The West WWTF also has barium effluent standard of 2.0 mg/l.  The seasonal ammonia-nitrogen 

effluent standards range from 1.2 – 1.5 mg/l at the west facility.  The dissolved oxygen, pH and fecal coliform 

standards are typical, also.  In contrast to the East WWTF, the West WWTF currently has a Total Phosphorus 

effluent standard of 1.0 mg/l.    

 

The West WWTF also is well run and also is in very good condition.  Table No. 3-3 provides a summary of the 

existing West WWTF treatment units’ conditions and capacities.  Due to the fact that the oldest components 

are only 15 years old, there is a limited amount of maintenance needed at the plant.  However, there are a 

few improvements that will aid the efficient long term operation of the facility.  Draining the oxidation ditches is 

currently limited by the capacity of the drain pumping station.  This station receives flow from all process 

drains, including the oxidation ditches, but the pumping capacity is limited such that it can take days to fully 

drain certain processes.  Oxidation ditch drainage would be drastically improved with the rerouting of the 

drainage piping to a raw sewage pump station.  In addition, the mud valves on Oxidation Ditch No. 1, which 

allow the tanks to be drained, need to be replaced. 

 

A lingering issue at the facility is the operation of Raw Sewage Pump Station No. 2.  The effluent piping within 

the structure does not allow the pumps to properly seat.  Village staff initiated the modifications to this 

structure during the development of the report.  It is uncertain whether additional work will be needed on this 

station. 

 

The operation of the existing aerobic digesters is limited by manual evaluation of the dissolved oxygen 

content within each of the digesters.  The process can be significantly improved by adding dissolved oxygen 

probes within each of the four structures, connecting the probes to the digester control system and 

automating the blower output to optimize the digester operation.  The automated process will reduce 

electricity costs, improve biosolids digestion and likely improve biosolids dewatering and reduce biosolids 

disposal costs. 

 

The second screen that was installed at the facility has been an ongoing maintenance issue.  While staff can 

work with the screen to keep it operational for some more years, its continual operation through the end of the 

planning period is doubtful.  As flows continue to increase at the facility, the need for efficient, ongoing 

operation of this screen will become more important.  Therefore, this screen should be replaced in the next 10 

– 15 years.  Given the fact that the first screen that was installed at the facility likely will be at the end of its 

useful life at that time, it should be replaced, as well.   

 



TABLE NO. 3-3:  EXISTING TREATMENT UNITS CONDITIONS AND CAPACITIES - WEST WWTF
Village of Huntley, IL

Total Design Loading Design Avg.

Treatment Year Years in Last Rate - IEPA Capacity* Comments and
Unit Components Installed Operation Modification Condition Size Standards (MGD) Recommendations

Headworks Raw Sewage 1998 16 Good 3 @ Meet PHF w/ 2.75**
Pump Station No. 1 1,080 gpm Largest Out

Raw Sewage 2006 8 N/A 2 @ Meet PHF w/
Pump Station No. 2 2,500 gpm Largest Out

Fine Screens - 1998 16 N/A OK < 2.5 ft/s at PHF 3.90
 2 JWC Screens 

w/ Augers and 2006 8 N/A OK
Channel Grinders

Oxidation Ditches Oxidation Ditch No. 1 1998 16 2003 - OK 158,000 ft3 24 hr HRT

(Northern) - Envirex Modified Piping

3-Ring Orbal

Oxidation Ditch No. 2 2001 13 N/A Good 158,000 ft3 24 hr HRT

(Middle) - Envirex

3-Ring Orbal

Oxidation Ditch No. 3 2006 8 N/A Good 205,600 ft3 24 hr HRT

(Southern) - Envirex

2-Ring Orbal

Secondary Secondary Clarifier 1998 16 N/A OK 1,963 ft2 (Ea.) 1000 gal/ft2/d @ PHF
Clarification Nos. 1 and 2 (w/ Tertiary Filters;

600 gal/ft2/d @ PHF
w/o Tertiary Filters)

Secondary Clarifier 2001 13 N/A OK 1,963 ft2 1000 gal/ft2/d @ PHF
No. 3 (w/ Tertiary Filters;

600 gal/ft2/d @ PHF
w/o Tertiary Filters)

Secondary Clarifier 2006 8 N/A Good 1,963 ft2 1000 gal/ft2/d @ PHF
No. 4 (w/ Tertiary Filters;

600 gal/ft2/d @ PHF
w/o Tertiary Filters)

Secondary Clarifiers 2006 8 N/A Good 5,675 ft2 (Ea.) 1000 gal/ft2/d @ PHF
Nos. 5 and 6 (w/ Tertiary Filters;

600 gal/ft2/d @ PHF
w/o Tertiary Filters)

RAS/WAS Pumping RAS/WAS Pumping 1998 16 2006 - Added OK 2 (RAS) @ 100% DAF w/ 7.56***
Station No. 1 - WAS Pump 1,675 gpm Largest Out

2 RAS Subm. Pumps 1 (WAS) @
1 WAS Subm. Pump 325 gpm
RAS/WAS Pumping 2006 8 N/A Good 2 (RAS) @ 100% DAF w/

Station No. 2 - 1,900 gpm Largest Out
2 RAS Subm. Pumps 1 (WAS) @
1 WAS Subm. Pump 325 gpm

Sand Filters 1998 16 N/A OK 2 @ 2.76
575 SF

2006 8 N/A OK 1 @
575 SF

UV Disinfection Two Channels - 2006 8 N/A Good 100% PHF 2.60
2 UV Banks Ea. Channel

Effluent Parshall One Flume w/ ULT 1998 16 N/A Good -- 3.48
Flume

Sludge Two Gravity Belt 2006 8 N/A Good -- --
Thickening Thickeners w/ Two

Sludge Grinders & Two
PC Feed Pumps

Aerobic 4 Aerobic Digester Tanks 2006 8 Good 66,000 ft3 3 ft3/P.E. 1.76
Digesters 4 @ 1,100 SF  (+ 25% VOL) 

(Thickening to 2% Solids)

Blowers Two Positive  2006 8 N/A Good 2 @ 30 cfm / 1000 ft3 2.31****
Displacement Blowers 2,640 scfm w/ Largest Out

Sludge One Belt Filter Press w/ 1998 16 2006 OK -- 1.30***** Consider Adding 1.5
Dewatering Two PC Feed Pumps, New PC Pumps Meter Press;

Polymer Feed System, & Grinder Replace Conveyor
and Discharge Conveyor Liner

Sludge Storage Sludge Storage Beds 1998 16 2006 OK 7,670 ft2  150 days storage 1.53******

2006 8 N/A Good 7,125 ft2

Alum Feed System Pump Skid w/ 3 Metering 2006 8 N/A OK 10 Days Storage 14.82*******
Pumps; 1 Chem. Storage

Tank
Drain Pump Station 2 Pumps 1998 16 N/A OK 2 @ -- --

500 gpm

G:\Public\Huntley\2014\HU1401 Comprehensive Utility Master Plan\Eng\WWTFs\[Treatment Units - West WWTF.xls]Summary

Notes:
WWTF Design Average Flow Capacity = 2.60 MGD; Design Maximum Flow (DMF) = 6.5 MGD; Peak Hourly Flow (PHF) = 7.8 MGD
*  Design Average Flow (DAF) = Peak Hydraulic Flow (PHF) / 3.0 when PHF is Design Parameter
** 2.24 MGD DAF Capacity if One 1,080 gpm pump and One 2,500 gpm out of service
*** 5.14 MGD DAF Capacity if Largest in Each RAS Station Out of Service
**** 2,970 CFM Required for Digester Volume of 99,000 CF
***** Based on Processing 55,090 GPD of Thickened Sludge from Digesters and Dewatering 5 Days/Wk (2% Solids from Digesters and Dewatering to 19%)
****** Based on Dewatering 5 Days/Wk and Producing 1104 CF/Day
******* Assumes Phosphorus is Limiting Factor; Bio-P Removal to 2.0 mg/L and Chem-P Polishing to 0.5 mg/L
******** One Pump Running at Full 500 gpm would Drain Ox. Ditch #1 or #2 in 39.4 Hours, and Ox. Ditch #3 in 51.3 Hours; May also be limited by 8" drain lines from each Ditch
XXX Red Text Indicates Unit Process Is Operationally and Regulatory Deficient Or Is No Longer In Use 
         Highlighted Unit Processes are Unit Processes That Do Not Meet Operational and Regulatory Requirements

15'-7" SWD)

Consider Continued 
Service

Consider Adding One 
Blower With Digester 

Expansion

3.90

3.84

(1.6 MGD 
Old  + 2.3 
MGD New)

Consider Continued 
Service

Consider Continued 
Service

******** Undersized 
Pumps; Consider Alt. 

Ox Ditch Drainage 
Plan Using RS Pumps

12-inch Flume

15'-0" ft SWD

Consider Continued 
Service

Consider Adding 2 
Tanks; Add Automated 

Controls

Consider Continued 
Service

Two 1.0 Meter

(5.5 ft Sludge Hgt)

Consider Continued 
Service

2 @ 5.3 GPH
1 @ 12.2 GPH

Replace Drain Plug 
Valves; Replace 

Motors & Add VFD's

Replace Drain Plug 
Valves

Consider Continued 
Service

(50' Dia - 

14'-8" SWD)

14'-8" SWD)

6 mm Openings

2010 - New 
Impellers

Consider Continued 
Service

Not Operational Due to 
Bridge Issues - Runs 

Off Tracks

GBT's

Consider Continued 
Service(50' Dia - 

14'-8" SWD)

2 Channels @ 3.9 
MGD Ea. Channel

(85' Dia - 

Consider Continued 
Service

Consider Continued 
Service

Consider Replacing 
Comminutors/Screens 

in Near Future

Consider Continued 
Service

(1/4-inch)

Consider Continued 
Service

5 gpm/sf @ PHF w/ 
Largest Out

Consider Piping 
Upgrades

(1/4-inch)

(4 ft Sludge Hgt) Consider Doubling 
Storage Capacity

(50' Dia - 

6436 Gal Tank

OK - Piping 
Issues

Sand Filter Building A - 
North

Sand Filter Building B - 
South

2012 - Replaced 
Valves

1.0 Meter Press

6 mm Openings

ENGINEERING ENTERPRISES, INC.
CONSULTING ENGINEERS



     

“    

 
Page 3-14 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2014

As previously stated, the current Administration/Laboratory building was constructed along with Phase 1 of 

the facility.  The building includes a small laboratory, which also doubles as the staff office and break room.  